TEST REPORT

Mechanical & Hardgéods Lab Report No. :  HL60539/2009
Page : 1 of 2
Date : JUL. 02, 2009

Hun Tai Plastic Co., LTD
47-7 Annan Lane, Chinling Village Hsiushui Hsiang, Changhua Hsien, Taiwan 504

The following merchandise was submitted and identified by the applicant as:
Product Description: =~ CHAIR BASE

Style/Item No.: HTC-300
Manufacturer/Vendor: Hun Tai Plastic Co., LTD
Country of Origin: Taiwan

We have tested the submitted sample(s) as reQuested and the following results were obtained:

Test Requested:  For compliance with ANSI/BIFMA X5.1-2002 General-Purpose Office Chairs-Tests
Sect. 7 Base test — Static ' |

Test Method:
1) Place the base on a test platform with blocks under base arms.
2) A force of 11,120N (2,500 Ibf) shall be applied for 1 minute.
3) Remove the force.
4) Apply a second force of 11,120N (2,500 1bf) for 1 minute.
5) Remove the load and evaluate the product in accordance with the acceptance level Section 7.5.

Test Result:

Sample Load Result

CHAIR BASE 2500 Ibf Pass
Conclusion: ~ In our opinion, the submitted sample comply with Sect. 7 of

ANSI/BIFMA X5.1-2002 for General - Purpose Office Chair.

Testing Period:  JUN. 26, 2009 ~ JUL. 01, 2009

Signed for and on behalf of
SGS Taiwan Ltd. .

Liao
Asst. Manager
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Signed for and on behalf of
SGS Taiwan Ltd.
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